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PROJECT REFERENCE NO. SHEET NO.
R-2552AA 79A

SOIL TEST RESULTS

SAMPLE DEPTH AASHTO % BY WEIGHT % PASSING (GIEVES) | % %
No, | OFFSET | STATION | rmppvar cass, | “¥| Pl CeAND [ m.eAnD| smr | CLAY | 10 | 40 | 200 |MOISTURE| ORGANIC
SS-7 13.9 LT 15 +20 0. 62- 1. 07 A-7-8(6) | 41| 18] 28.5 22. 8 8.4 40. 4 94 77 50 - -
S5 8 (13917 | 1520 | 2 14255 | abts |57 | 151349 | 248 | 160 [ 242 o5 72 | 42 - -
S$S-9 13.9 LT 15+20 3.66-4, 11 A-2-4(0) | 33| NP | 48.4 29. 9 13. 6 8. 1 96 63 26 - -




